

Mitra S. K. Hong Kong Ltd.



Suite No. 605, 6/F - China Insurance Group Bldg.
141, Des Voeux Road,
Central Hong Kong,
China

T : 0085223763611, 0085229168282
F : 0085223765225, 0085223763611
E : h@mitrask.com

REF. NO.: MOR/IO/13-14/008

Dated: 25.04.2013

"TO WHOM IT MAY CONCERN"

CERTIFICATE OF QUALITY

We hereby certify that representative samples were collected from a consignment of **Iron Ore ROM** at **AGADIR PORT** during loading into **MV. INGWAR SELMER** from 08.04.2013 to 12.04.2013 and a composite sample was prepared and tested in our Laboratory with the following findings:

Name of Vessel : **MV. INGWAR SELMER**

Quantity : **54,465,000 WMT**

1.	Port and Country of Loading	: AGADIR PORT, MOROCCO
2.	Date and Time of Arrival of Vessel	: 1730 HRS.ON 06.04.2013
3.	Date and Time of Loading Commencement	: 0905 HRS.ON 08.04.2013
4.	Date and Time of Loading Completion	: 2100 HRS.ON 12.04.2013
5.	Date of Sailing	: 12.04.2013

SAMPLING DETAILS

6.	Date of Commencement of Sampling	: 08.04.2013
7.	Date of Completion of Sampling	: 12.04.2013
8.	Location of Sampling	: AT PORT
9.	Method of Sampling	: IS 1405:2010



Mitra S. K. Hong Kong Ltd.



Salle No. 005, 6/F - China Insurance Group Bldg
141, Des Voeux Road,
Central Hong Kong,
China

T : 0085223763611, 0085229168282
F : 0085223765225, 0085223763811
E : hk@mitrask.com

CHEMICAL COMPOSITION (ON DRY BASIS)

10.	Lab used for testing	:	Central Laboratory, Kolkata	
11.	Fe	:	57.09	PCT
12.	SiO ₂	:	05.45	PCT
13.	Al ₂ O ₃	:	04.42	PCT
14.	P ₂ O ₅	:	0.78	PCT
15.	S	:	0.03	PCT
16.	TiO ₂	:	0.10	PCT
17.	FeO	:	23.42	PCT
18.	Standard followed for Chemical Analysis	:	IS 1493:1981 (Part I) -(Reaffirmed 2006)	

PHYSICAL PROPERTIES

19.	Free Moisture loss at 105 degrees centigrade	:	0.87	PCT
20.	0 - 80 mm	:	82.88	PCT
21.	Above 80 mm	:	17.12	PCT

For MITRA S. K. HONG KONG LTD.

